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(G857/G858)



Important Notes Regarding RoHS Compliant Parts in this Catalog

® 'The material of some parts used on the Standard Finisher was changed in accordance with the RoHS Directive. This Parts Catalog contains
parts from before the changes (non-RoHS compliant parts) and after the changes (RoHS-compliant parts).

® RoHS-compliant parts have “(RoHS)” at the end of their description, together with “X/X” for X/X interchangeability or no mark for X/O
interchangeability. RoHS-compliant parts are listed together with their non-RoHS compliant parts. See below.

Example: Exterior 1 (G150)

Index: Part No. Description:

1 G1501024 Tapping Screw M3x8

2 G1501521 Ozone Chamber Ass’y

3 G1501198 Ozone Chamber

4 G1505590 CBDC Sirocco Fan Ass’y (RoHS)
G150 1590 CBDC Sirocco Fan Ass’y

47 G1508875 Controller Bpard (70) Ass’y (RoHS) X/X
G150 1875 Controller Bpard (70) Ass’y




Important Notes Regarding RoHS Compliant Parts in this Catalog

®  Interchangeability:
> X/O:
RoHS compliant machines: | Non-RoHS compliant machines:
RoHS compliant parts Usable Usable
Non-RoHS compliant parts Do not use Usable
> XX
RoHS compliant machines: | Non-RoHS compliant machines:
RoHS compliant parts Usable Do not use
Non-RoHS compliant parts Do not use Usable
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1.Main Frame (G857/G858)

o
°
(4 o~ 0
02, 2. ]
\
/
/
/
/
D

- A o
/ §
/
.
N




1.Main Frame (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G858 1216 |Booklet Tray 1
2 | G850 1160 | Stopper Rubber 2
3 | G850 1163 | Support Stay 1
4 | G858 1306 | Paper Exit Stopper Plate 1
5 | G858 1159 | Paper Exit Side Plate 1
6 | G858 1160 | Paper Exit Side Plate 1
7 | G850 1253 | RF Stay 1
8 | G858 1215 |FS-108HBM Package 1
9 | G858 1093 | Carriage Roller 2

10 | G850 1156 |Carriage Roller 2
11 | G858 1094 | Actuator 1
12 | G858 1092 | Slide Rail 1
13 | G858 1091 | Slide Rail 1
14 | G850 8070 |Photo Sensor (RoHS) XX 2

G850 1070 | Photo Sensor 2
15 | G858 1437 | PE Stopper Sheet 6
16 | G858 1388 |Magnet Catch 2
17 | G858 8084 |Rom Ass'y (RoHS) XX 1

G858 1084 | Rom Ass'y 1
18 | G850 1082 | Discharge Brush 1
19 | G858 1087 |Wiring Guide Arm 2
20 | G858 1364 |Lock Lever 1
21 | G858 1054 |Roller 1
22 | G858 1090 |Lock Spring 1
23 | G858 1410 |Pressure Roller 1
24 | G858 1393 |Flat Screw 2
25 | G850 1210 |Protect Block 1
26 | G858 1435 |PE Stopper Sheet 3
27 | G858 1063 |Main Fixed Plate 1
28 | G858 5354 | Joint Cover (RoHS) 1

G858 1354 | Joint Cover 1
29 | G858 5353 |Joint Cover (RoHS) 1

G858 1353 | Joint Cover 1
30 | G858 5352 |Joint Cover (RoHS) 1

G858 1352 | Joint Cover 1

Ir;\ld;x Part No. Description A?s, ;)énljte)lry
31 | G858 8082 | FS-108H Package (RoHS) XX 1
G858 1082 | FS-108H Package 1
32 | G858 1015 | Screw M5x8 6
33 | G850 1021 | NutM12 2
34 | G850 1014 | Screw With Washer M4x6 4
35 | G850 1013 | Screw With Washer M4x6 14
36 | G858 1033 | Wire Saddle 2
37 | G850 1006 | Screw M3x10 2
38 | G858 1016 | Screw With Washer M3x20 1
39 | G850 1008 | Screw With Washer M3x6 6
40 | G858 1047 | Locking Board Spacer 1
41 | G850 1005 | Screw M3x6 2
42 | G850 1025 | D3 Retaining Ring-e 2
43 | G850 1026 | D4 Retaining Ring-e 4
44 | G850 1027 | D6 Retaining Ring-e 3
45 | G858 1034 | Wire Saddle 1
46 | G858 1036 | Locking Wire Saddle 2
47 | G858 1038 | Edging 1
48 | G858 1040 |Band 1
49 | G858 1043 | Flexible Grommet 1
50 | G850 1029 | Flexible Grommet 1
51 | G858 1041 | Band 1




2.Cover (G857/G858)




2.Cover (G857/G858)

Ir;\?gx Part No. Description A(\:; ;)érzglg/
1 | G858 1102 | Side Cover 1
2 | G858 1103 |Side Cover 1
3 | G858 1101 |Side Cover 1
4 | G858 1104 |Hinge Plate 1
5 | G858 1098 | Front Side Cover 1
6 | G858 1106 |Seal 1
7 | G858 1105 |Hinge Plate 1
8 | G858 1100 |Knob 1
9 | G850 1167 |Actuator 1

10 | G850 1168 |Magnet Catch Plate 1
11 | G858 1097 | Front Door 1
12 | G850 1154 |Magnet Catch 1
13 | G858 1096 |Top Cover 1
14 | G850 1252 | Slide Stay 1
15 | G858 1099 | Rear Cover 1
16 | G858 1402 |Sub-Tray 1
17 | G858 1401 | Sub-Tray 1
18 | G850 8058 |Photo Sensor (RoHS) XX 1
G850 1058 | Photo Sensor 1

19 | G858 1018 | Screw With Washer M4x8 1
20 | G858 1002 | Truss Screw M4x6 2
21 | G858 1077 | Paper Exit Cover Ass'y 1
22 | G850 1082 | Discharge Brush 1
23 | G850 1061 | Paper Exit Driven Roller 2
24 | G850 1261 |Shaft/Lower 1
25 | G858 1168 [ Neutralizing Plate 1
26 | G858 1169 |Earth Plate 1
27 | G850 1159 | Driven Shaft Holder 2
28 | G850 1258 | Support Plate 2
29 | G858 1086 |Paper Exit Up-down Actuator 1
30 | G850 1267 |Rear Mt Plate 1
31 | G858 1375 |External Aux Panel 1
32 | G850 1153 | Switch Insulating Sheet 1
33 | G850 5057 |Interlock Switch (RoHS) 1
1

G850 1057

Interlock Switch

Ir;\ld;x Part No. Description A?s, ganljte)lry
34 | G858 1205 | Fns Wiring 1
35 | G850 1151 | Actuator 1
36 | G850 1150 | Cover 1
37 | G858 1095 | Paper Exit Pressing Lever 1
38 | G858 1425 | Cover 1
39 | G858 1212 | Caution Label 1
40 | G858 1167 | Spring 2
41 | G858 1441 | Sticking Part 2
42 | G858 1211 | Jam Handling Label 1
43 | G858 1376 | Key Counter Cover 1
44 | G858 1436 | Preventing Sheet 1
45 | G858 1431 | PE Pressure Plate 2
46 | G858 1430 | PE Pressure Plate 2
47 | G858 1432 | Shaft Hold Plate 2
48 | G850 1013 | Screw With Washer M4x6 4
49 | G858 1005 | Screw M3x5 3
50 | G850 1025 | D3 Retaining Ring-E 2
51 | G850 1008 | Screw With Washer M3x6 5
52 | G850 1016 | Tapping Screw With Washer M3x8 4
53 | G850 1010 | Screw With Washer M3x8 2
54 | G850 1014 | Screw With Washer M4x6 2
55 | G858 1009 | Screw M2x10 1
56 | G850 1012 | Screw With Washer M3x16 1
57 | G850 1018 | Tapping Screw With Washer M4x10 1
58 | G858 1011 | Screw M3x6 1
59 | G858 1032 | Nylon Clamp 1
60 | G858 1046 | Flexible Grommet 1
61 | G850 1026 | D4 Retaining Ring-E 2
62 | G850 1006 | Screw M3x10 1
63 | G850 1005 | Screw M3x6 1
64 | G850 1018 | Tapping Screw With Washer M4x10 1
65 | G850 1017 | Tapping Screw With Washer M4x8 1




3.Paper Cpnveyance 1 (G857/G858)




3.Paper Cpnveyance 1 (G857/G858)

Ir;\?gx Part No. Description A(\:; ;)érzglg/
1 | G858 1055 |Ball Bearing 4
2 | G858 1165 |Sub-tray Paper Exit Roller 1
3 | G858 1451 | Adu Shaft Holder 2
4 | G858 1164 | Sub-tray Paper Exit Roller 1
5 | G850 8070 [Photo Sensor (RoHS) XX 2

G850 1070 | Photo Sensor 2

6 | G858 1061 |[Pin 2
7 | G858 1166 |Sub-tray Paper Exit Roller 1
8 | G858 1357 | Driving Pulley 1
9 | G858 1196 |Paper Exit Driving Belt 1
10 | G858 1448 | Sensor Mount Plate Assembly 1
11 | G858 1192 |Belt 1
12 | G858 1173 | Conveyance Guide Plate 1
13 | G858 1174 | Conveyance Pressure Spring 1
14 | G858 1172 | Conveyance Guide Plate 1
15 | G858 1311 | DFF Collar 2
16 | G858 1163 | Paper Exit Guide Plate 1
17 | G858 1171 | Conveyance Guide Plate 1
18 | G858 1170 |Lever 2
19 | G858 1368 |Open-close Lever 1
20 | G858 1161 | Paper Exit Guide Plate 1
21 | G858 1362 |Shoulder Screw 4
22 | G858 1162 | Paper Exit Guide Plate 1
23 | G858 1358 |Open-close Lever 1
24 | G858 1369 | Paper Exit Driving Pulley 2
25 | G850 1067 |Entrance Roller 4
26 | G850 1285 |Conveyance Shaft/B Ass'y 2
27 | G858 1175 | Conveyance Pressure Spring 1
28 | G858 1176 | Tension Shaft Holder 2
29 | G850 1175 | Stopper Rubber 2
30 | G858 8078 | Paper Exit Sensor Ass'y (RoHS) XX 1
G858 1078 | Paper Exit Sensor Ass'y 1

31 | G858 8203 |Fns Wiring (RoHS) XX 2
G858 1203 | Fns Wiring 2

32 | G850 8058 |Photo Sensor (RoHS) XX 1

Ir;\ldc?x Part No. Description A?s, ;)énljte)lry
G850 1058 | Photo Sensor 1
33 | G858 1061 | Pin 2
34 | G858 1157 | Conveyance Guide Sheet 2
35 | G858 1445 | Torque Limiter 1
36 | G858 1446 | Pin 1
37 | G858 1438 | Guide Spring 2
38 | G858 1429 | Ped Actuator 1
39 | G850 1025 | D3 Retaining Ring-E 7
40 | G858 1039 |Band 1
41 | G850 1027 | D6 Retaining Ring-E 11
42 | G850 1008 | Screw With Washer M3x6 4
43 | G850 1006 | Screw M3x10 1
44 | G850 1026 | D4 Retaining Ring-E 6
45 | G858 1021 | Screw With Washer M4x14 1
46 | G850 1005 | Screw M3x6 1
47 | G858 1014 | Screw M4x12 1
48 | G850 1007 | Screw With Washer M3x4 5




4.Paper Cpnveyance 2 (G857/G858)




4.Paper Cpnveyance 2 (G857/G858)

Index
No.

Part No.

Description

Q'ty Per
Assembly

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G850 1074 |Metal Clamp 2
2 | G850 1191 |Solenoid Spring 1
3 | G858 1154 | Conveyance Roller 1
4 | G858 1149 | Conveyance Roller 1
5 | G858 1356 |Conveyance Pressure Spring 1
6 | G850 1186 |[Magnet Catch 2
7 | G858 1452 |[pF Shaft Holder 2
8 | G858 1440 |Sensor Plate 1
9 | G850 1184 |Release Lever Knob 1

10 | G858 8444 |Photo Sensor (RoHS) XX 1

G858 1444 | Photo Sensor 1
11 | G858 1056 |Release Knob 1
12 | G850 1067 |Entrance Roller 2
13 | G858 1355 |Conveyance Guide Plate 1
14 | G850 1285 |Conveyance Shaft/B Ass'y 1
15 | G858 1150 |Sub-tray Gate 1
16 | G858 1457 | Conveyance Guide Plate/a 1
17 | G850 1175 | Stopper Rubber 2
18 | G850 1006 | Screw M3x10 1
19 | G858 1039 |Band 1
20 | G858 1022 |Set Screw M4x4 1
21 | G850 1005 |Screw M3x6 3
22 | G850 1008 |Screw With Washer M3x6 2
23 | G850 1017 | Tapping Screw With Washer M4x8 1
24 | G850 1007 | Screw With Washer M3x4 3
25 | G850 1026 | D4 Retaining Ring-E 4
26 | G850 1027 |D6 Retaining Ring-E 2
27 | G850 1024 |D2 Retaining Ring-E 2




5.Paper Cpnveyance 3 (G857/G858)
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5.Paper Cpnveyance 3 (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G850 1184 |Release Lever Knob 2
2 | G858 1158 | Conveyance Guide Sheet 1
3 | G850 1154 [Magnet Catch 2
4 | G850 1290 |Conveyance Shaft Ass'y 1
5 | G858 1064 |Conveyance Pressure Spring 5
6 | G850 1077 |Conveyance Roller 6
7 | G850 1175 | Stopper Rubber 4
8 | G858 1146 | Conveyance Guide Plate 1
9 | G850 8188 |[Detecting Sensor (RoHS) XX 1

G850 1188 | Detecting Sensor 1
10 | G858 1419 | Sensor Cover 1
11 | G850 8070 |Photo Sensor (RoHS) XX 1

G850 1070 | Photo Sensor 1
12 | G858 1148 | Conveyance Guide Plate 1
13 | G850 1193 | Hinge Spring 1
14 | G858 1156 |Hinge Spring 1
15 | G858 1147 | Conveyance Guide Plate 1
16 | G858 1145 | Conveyance Guide Plate 2
17 | G850 1196 |Solenoid Spring 2
18 | G850 1195 | Paper Route Switching Gate 1
19 | G850 1197 |By-pass Gate 1
20 | G850 1285 |Conveyance Shaft/B Ass'y 2
21 | G850 1111 | Paper Exit Roller 4
22 | G858 1452 |pF Shaft Holder 4
23 | G850 1074 [Metal Clamp 3
24 | G850 1075 |Conveyance Roller 1
25 | G858 1151 | Pressure Rubber 2
26 | G850 1225 |Conveyance Aux Collar 2
27 | G850 1080 |Pin 2
28 | G850 1017 |Tapping Screw With Washer M4x8 2
29 | G850 1007 |Screw With Washer M3x4 3
30 | G850 1024 |D2 Retaining Ring-E 6
31 | G858 1039 |Band 1
32 | G850 1008 |Screw With Washer M3x6 9
33 | G850 1005 |Screw M3x6 2

11

Ir;\ld;x Part No. Description A?s, ;)énljte)lry
34 | G850 1015 | Screw With Washer M4x14 1
35 | G850 1026 | D4 Retaining Ring-E 8
36 | G850 1027 | D6 Retaining Ring-E 4




6.Main Tray (G857/G858)
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6.Main Tray (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G850 1309 |Slide Shaft 4
2 | G850 1093 |[Roller 4
3 | G850 1203 |[Slide Stopper 2
4 | G850 1310 [|Up-down Stay 1
5 | G850 1311 |Up-down Cover/R 1
6 | G850 1312 |Up-down Cover/F 1
7 | G858 1067 [Main Tray 1
8 | G858 1068 [Main Tray 1
9 | G858 1071 | Paper Exit Reinforcing Stay 1

10 | G858 1406 |Belt Tension Roller 2
11 | G850 1208 |Up-down Gear 1
12 | G850 1209 |Pin 2
13 | G850 1095 |Tension Pulley 2
14 | G850 1314 |Tension Plate Ass'y 2
15 | G858 5088 | UP-Down Wire (RoHS) 1

G858 1088 | UP-Down Wire 1
16 | G858 5089 | UP-Down Wire (RoHS) 1

G858 1089 | UP-Down Wire 1
17 | G858 1085 |AUX Plate 2
18 | G850 1082 | Discharge Brush 1
19 | G850 1074 |Metal Clamp 4
20 | G850 1206 |UP-Down Gear 1
21 | G850 1207 |UP-Down Gear 1
22 | G858 5074 |Tray Up-down Motor (RoHS) 1

G858 1074 | Tray Up-down Motor 1
23 | G850 1098 | UP-Down Pulley 2
24 | G858 1011 | Screw M3x6 4
25 | G858 1040 |Band 1
26 | G850 1008 |Screw With Washer M3x6 2
27 | G850 1017 |Tapping Screw With Washer M4x8 4
28 | G850 1028 | D8 Retaining Ring-e 4
29 | G850 1013 | Screw With Washer M4x6 7
30 | G850 1027 |D6 Retaining Ring-E 6
31 | G858 1007 |Screw M4x8 3
32 | G850 1028 |D8 Retaining Ring-E 3

13

Index L Q'ty Per
No. Part No. Description Assembly
33 | G858 1001 | Screw M3x6 1




7.Shift Unit (G857/G858)
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7.Shift Unit (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/

1 | G850 5063 | Shift Motor - DC2W (RoHS) 1
G850 1063 | Shift Motor - DC2W 1

2 | G850 1269 |Motor Mt Plate 1
3 | G850 8058 [Photo Sensor (RoHS) XX 1
G850 1058 | Photo Sensor 1

4 | G850 1176 | Shaft Holder 2
5 | G850 1271 |Slide Stay/A Ass'y 1
6 | G858 1066 |Guide Plate 1
7 | G850 1064 |Shaft Holder 2
8 | G858 1183 | Slide Gear 1
9 | G858 1073 | Slide Gear 1
10 | G850 1171 | Slide Arm 1
11 | G850 1183 | Conveyance Pressure Spring 1
12 | G850 1177 |Stopper Sheet 2
13 | G858 1152 | Conveyance Slide Shaft 1
14 | G850 1290 |Conveyance Shaft Ass'y 1
15 | G850 1108 | Pressure Roller 1
16 | G858 1184 | Slide Gear 1
17 | G858 1065 | Guide Plate 1
18 | G850 1067 |Entrance Roller 2
19 | G858 1447 |Solenoid Assembly 1
20 | G858 1434 | Solenoid Release Spring 1
21 | G858 1433 | Solenoid Lever 1
22 | G850 1148 | Support Stay 1
23 | G858 1452 |pF Shaft Holder 2
24 | G858 1039 |Band 1
25 | G850 1006 |Screw M3x10 1
26 | G850 1004 |Screw M2.6x4 1
27 | G850 1017 |Tapping Screw With Washer M4x8 1
28 | G858 1006 |Screw M3x8 1
29 | G850 1026 |D4 Retaining Ring-E 4
30 | G850 1025 | D3 Retaining Ring-E 5
31 | G858 1036 |Locking Wire Saddle 1
32 | G850 1024 |D2 Retaining Ring-E 2
33 | G850 1008 |Screw With Washer M3x6 8

15

Ir;\ldc?x Part No. Description A?s, ;)énljte)lry
34 | G850 1007 | Screw With Washer M3x4 1
35 | G850 1027 | D6 Retaining Ring-E 3
36 | G850 1001 | Screw M3x6 1
37 | G858 1459 | Support stay 1
38 | G850 1013 | M4x6 pan hd. screw with W 2




8.Paper Exit Unit 1 (G857/G858)
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8.Paper Exit Unit 1 (G857/G858)

Ir;\?gx Part No. Description A(\:; ;)érzglg/
1 | G850 5079 |Solenoid Ass'y (RoHS) 1
G850 1079 | Solenoid Ass'y 1
2 | G850 8306 |Paper Exit Opening Unit (RoHS) XX 1
G850 1306 | Paper Exit Opening Unit 1
3 | G850 1296 |Solenoid MT Plate 1
4 | G850 1198 |[Solenoid Spring 1
5 | G850 1199 | Solenoid Lever 1
6 | G850 1297 |Paper Exit Guide Stay 1
7 | G850 1171 |[Slide Arm 1
8 | G850 1148 | Support Stay 3
9 | G850 1080 |Pin 3
10 | G850 1298 | Paper Exit Conveyance Shaft 1
11 | G850 1299 |Paper Exit Support Shaft 1
12 | G850 1110 | Paper Exit Roller 3
13 | G850 1308 |Paper Exit Guide Stay 1
14 | G850 1200 |Rotary Stopper 2
15 | G850 1064 | Shaft Holder 3
16 | G850 1081 [ Shaft Holder 2
17 | G850 1201 |Paper Exit Pressure Spring 2
18 | G850 1300 |Paper Exit Guide Stay 1
19 | G850 1082 | Discharge Brush 1
|20 | G858 1050 | Paper Exit Guide Plate/M | 1
21 | G850 1301 | Paper Exit Guide Sheet 3
[22 | G858 1051 | Plate | 1
23 | G850 1302 | Stopper 2
24 | G850 8070 |Photo Sensor (RoHS) XX 1
G850 1070 | Photo Sensor 1
25 | G850 8357 |Sensor Cover Ass'y (RoHS) XX 1
G850 1357 | Sensor Cover Ass'y 1
26 | G850 1307 |Paper Exit Guide Plate 1
27 | G850 1074 |Metal Clamp 2
28 | G850 1016 | Tapping Screw With Washer M3x8 1
29 | G858 1031 |Nylon Clamp 1
30 | G850 1017 |Tapping Screw With Washer M4x8 1
31 | G850 1008 |Screw With Washer M3x6 8

17

Ir;\ld;x Part No. Description A?s, ganljte)lry
32 | G850 1015 | Screw With Washer M4x14 1
33 | G850 1005 | Screw M3x6 1
35 | G850 1001 | Screw M3x6 2



O'Brien
Item 20
DDP MB 45

O'Brien
Item 22
DDP MB 45


9.Paper Exit Unit 2 (G857/G858)




9.Paper Exit Unit 2 (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G858 1426 |Sensor Stopper Part 1
2 | G850 1064 |Shaft Holder 2
3 | G858 1069 | Paper Exit Roller 1
4 | G850 1111 |Paper Exit Roller 10
5 | G858 1070 |Paper Exit Guide Plate 1
6 | G850 1305 |Rotary Disk Ass'y 2
7 | G850 1084 |Paper Exit Pulley 1
8 | G858 5424 | Paper Exit Roller Motor (RoHS) XX 1

G858 1424 | Paper Exit Roller Motor 1

9 | G850 1085 |Motor Pulley 1
10 | G850 1086 |Belt 1
11 | G858 1193 |Belt 1
12 | G850 1088 | Shaft Holder 2
13 | G850 1074 |Metal Clamp 4
14 | G850 1068 | Driving Pulley 1
15 | G850 1091 | Paper Exit Pulley 1
16 | G850 1202 |Collar 1
17 | G850 1092 |Paper Exit Spring 1
18 | G850 1027 | D6 Retaining Ring-E 5
19 | G850 1020 |Set Screw M3x6 1
20 | G858 1016 | Screw With Washer M3x20 1
21 | G850 1031 |Locking Board Spacer 1
22 | G850 1008 |Screw With Washer M3x6 2
23 | G850 1026 |D4 Retaining Ring-E 2
24 | G850 1011 |Screw With Washer M3x10 1

19
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10.Driveing Unit 1 (G857/G858)
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10.Driveing Unit 1 (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/

1 | G858 8198 |Conveyance Motor - DC39W (RoHS) XX 1
G858 1198 | Conveyance Motor - DC39W 1

2 | G850 1085 |Motor Pulley 1
3 | G858 1188 |Belt 1
4 | G850 1074 |Metal Clamp 2
5| G858 1182 |Slide Gear 1
6 | G858 1177 |Conveyance Driving Pulley 1
7 | G858 1189 |Belt 1
8 | G850 1102 |Paper Exit Gear 2
9 | G858 1392 |Pin 1
10 | G850 1117 | Driving Pulley 2
11 | G858 1360 |Gear 2
12 | G858 1153 | Pulley Holder 1
13 | G858 1178 | Slide Pulley 1
14 | G850 8058 |Photo Sensor (RoHS) XX 1
G850 1058 | Photo Sensor 1

15 | G858 1187 | Connecting Gear 1
16 | G858 1179 | Paper Exit Pulley 1
17 | G850 1119 | Tension Roller 2
18 | G858 1197 | Paper Exit Driving Belt 1
19 | G850 1089 |Belt 1
20 | G850 1202 | Collar 1
21 | G850 1088 |Shaft Holder 2
22 | G858 1180 | Driving Pulley 1
23 | G850 5063 | Shift Motor - DC2W (RoHS) 1
G850 1063 | Shift Motor - DC2W 1

24 | G858 1403 |Belt Tension Roller 1
25 | G858 1036 |Locking Wire Saddle 1
26 | G858 1048 |Locking Board Spacer 1
27 | G850 1001 |Screw M3x6 1
28 | G850 1027 | D6 Retaining Ring-E 9
29 | G850 1013 |Screw With Washer M4x6 1
30 | G850 1026 |D4 Retaining Ring-E 3
31 | G858 1045 |Flexible Grommet 1
32 | G850 1025 |D3 Retaining Ring-E 1

21

Ir;\ld;x Part No. Description A?s, ;)énljte)lry
33 | G850 1008 | Screw With Washer M3x6 3
34 | G850 1020 | Set Screw M3x6 1
35 | G850 1005 | Screw M3x6 1
36 | G850 1006 | Screw M3x10 1




11.Driveing Unit 2 (G857/G858)
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11.Driveing Unit 2 (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G850 1116 |Driving Pulley 3
2 | G850 1074 |Metal Clamp 2
3 | G858 1062 | Driving Pulley 2
4 | G850 1068 |[Driving Pulley 3
5 | G858 1191 |Belt 1
6 | G858 1190 |Belt 1
7 | G858 1155 |Belt Tension Spring 1
8 | G850 1148 | Support Stay 3
9 | G850 1212 | Spring 2

10 | G850 5069 |Fns Solenoid Ass'y (RoHS) 3

G850 1069 | Fns Solenoid Ass'y 3
11 | G850 1088 | Shaft Holder 3
12 | G858 1189 |Belt 1
13 | G858 1197 | Paper Exit Driving Belt 1
14 | G850 1179 |Solenoid Lever 3
15 | G850 1027 | D6 Retaining Ring-E 5
16 | G850 1001 | Screw M3x6 8
17 | G850 1008 | Screw With Washer M3x6 4
18 | G858 1040 |Band 1
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12.Stacker Unit 1 (G857/G858)
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12.Stacker Unit 1 (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G858 1118 |Cartridge Guide Seal 1
2 | G858 1112 |Wiring Rotary Plate 1
3 | G858 1439 | Steple Processing Label 1
4 | G858 1140 |Carriage Cover 1
5| G858 1107 |Panel 1
6 | G858 1361 |Knob 1
7 | G858 1366 |Lock Cam 1
8 | G858 1108 |Panel 1
9 | G858 1109 | Shaft Support Plate 2

10 | G858 5083 | R/B Package (RoHS) 1
G858 1083 | R/B Package 1
11 | G858 1138 | Carriage Cover 1
12 | G858 1122 |Belt Fixed Block 2
13 | G858 1123 | Staple Rotary Roller 2
14 | G858 1110 |Shaft Support Plate 1
15 | G850 8058 |Photo Sensor (RoHS) XX 1
G850 1058 | Photo Sensor 1
16 | G850 1006 |Screw M3x10 1
17 | G850 1014 | Screw With Washer M4x6 18
18 | G850 1025 |D3 Retaining Ring-E 6
19 | G850 1010 |Screw With Washer M3x8 4
20 | G858 1047 |Locking Board Spacer 1
21 | G850 1013 | Screw With Washer M4x6 4
22 | G858 1003 | Truss Screw M4x6 3
23 | G858 1007 |Screw M4x8 1
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13.Stacker Unit 2 (G857/G858)
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13.Stacker Unit 2 (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G858 1124 | Guide Plate 1
2 | G850 1219 |Belt Holder 4
3 | G850 1124 |Belt Driving Pulley 4
4 | G850 1074 |Metal Clamp 4
5 | G858 8208 |Fns Wiring (RoHS) XX 1

G858 1208 | Fns Wiring 1

6 | G850 1080 |Pin 3
7 | G858 1079 | Alignment Plate 1
8 | G850 1177 | Stopper Sheet 4
9 | G850 8058 [Photo Sensor (RoHS) XX 2
G850 1058 | Photo Sensor 2

10 | G858 5199 | Fns Correction Motor - DC13W (RoHS) 1
G858 1199 | Fns Correction Motor - DC13W 1

11 | G858 1185 | Coupling Gear 1
12 | G850 1122 |Belt Detction Gear 1
13 | G850 1216 |Belt Detecting Screw 1
14 | G850 1123 | Paper Exit Belt 2
15 | G850 1148 | Support Stay 1
16 | G850 1126 |Belt 1
17 | G850 1220 |Belt Holder 2
18 | G850 1125 | Regulation Gear 1
19 | G850 1328 |Tension Plate Ass'y 1
20 | G850 8357 |Sensor Cover Ass'y (RoHS) XX 1
G850 1357 | Sensor Cover Ass'y 1

21 | G850 8070 |Photo Sensor (RoHS) XX 1
G850 1070 | Photo Sensor 1

22 | G850 1215 |Guide Plate/Middle 2
23 | G858 1129 | Paper Exit Guide Sheet 4
24 | G858 1076 | Alignment Plate/R Ass'y 1
25 | G850 1217 |Rocking Block Ass'y 2
26 | G858 1075 |Alignment Plate/F Ass'y 1
27 | G850 1218 |Belt Holder Plate 2
28 | G850 1127 |Idler Pulley 1
29 | G858 1428 |Holding Sheet 2
30 | G850 1027 |D6 Retaining Ring-E 7

27

Ir;\ldc?x Part No. Description A?s, ;)énljte)lry
31 | G850 1001 | Screw M3x6 4
32 | G850 1005 | Screw M3x6 3
33 | G850 1025 | D3 Retaining Ring-E 4
34 | G850 1006 | Screw M3x10 2
35 | G850 1015 | Screw With Washer M4x14 1
36 | G850 1008 | Screw With Washer M3x6 8
37 | G850 1026 | D4 Retaining Ring-E 1
38 | G858 1013 | Screw M4x6 1




14.Stacker Unit 3 (G857/G858)
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14.Stacker Unit 3 (G857/G858)

Ir;\?sx Part No. Description A?s, ;)érzglg/
1 | G850 1222 |Belt Holder 2
2 | G850 1133 |[Entrance Guide Pulley 2
3 | G850 1225 | Conveyance Aux Collar 2
4 | G850 1080 |Pin 5
5 | G858 1132 | Driving Roller 1
6 | G850 1135 |Entrance Guide Pulley 5
7 | G850 1136 |Guide Belt 5
8 | G850 1074 [Metal Clamp 6
9 | G858 1126 |Shaft Holder Plate 1

10 | G850 1137 |Belt 2
11 | G858 1136 | Regulating Belt 4
12 | G858 1135 |Belt Mount Roller 2
13 | G858 1137 | Regulating Belt 1
14 | G858 1144 | Conveyance Guide Sheet 2
15 | G850 1148 | Support Stay 1
16 | G858 1133 | Oscillate Pulley 1
17 | G850 1141 |Belt 1
18 | G858 1134 | Oscillate Pulley 1
19 | G850 1089 |Belt 1
20 | G858 1072 |Motor Pulley 1
21 | G850 1129 |Pin 3
22 | G858 1060 |Pin 1
23 | G858 5314 | Stacker Entrance Motor (RoHS) 1
G858 1314 | Stacker Entrance Motor 1
24 | G850 1068 |Driving Pulley 1
25 | G858 1210 |Fns Wiring 1
26 | G850 1290 |Conveyance Shaft Ass'y 1
27 | G850 1077 |Conveyance Roller 2
28 | G850 1183 |Conveyance Pressure Spring 1
29 | G850 1082 |Discharge Brush 1
30 | G850 1329 |Guide Plate A 1
31 | G858 1125 | Conveyance Guide Plate 1
32 | G858 1309 | Collar 1
33 | G850 1027 |D6 Retaining Ring-E 12
34 | G858 1008 |Screw M3x6 1

29

Ir;\ldc?x Part No. Description A?s, ;)énljte)lry
35 | G850 1013 | Screw With Washer M4x6 1
36 | G850 1010 | Screw With Washer M3x8 1
37 | G850 1024 | D2 Retaining Ring-E 2
38 | G850 1007 | Screw With Washer M3x4 1
39 | G850 1008 | Screw With Washer M3x6 5
40 | G850 1026 | D4 Retaining Ring-E 2




15.Stapler Unit 1 (G857/G858)
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15.Stapler Unit 1 (G857/G858)

Ir;\lcjsx Part No. Description AQs ;)émpary

1 | G858 5213 | Cartridge Case (RoHS) 1
G858 1213 [ Cartridge Case 1

2 | G858 1111 | Staple Slide Shaft Holder 4
3 | G850 1025 | D3 Retaining Ring-E 4
4 | G850 1352 |Idler Shaft 4
5 | G850 1108 |Pressure Roller 4
6 | G858 1119 |Lock Block 1
7 | G850 1241 |Fixed Block 2
8 | G858 1194 |Belt 1
9 | G858 1120 |Lock Spring 1
10 | G858 1116 | Stopper Spring 2
11 | G858 1130 | Stopper Bottom Plate/F 1
12 | G858 1141 | Conveyance Guide Sheet 1
13 | G858 1121 |Lock Pin 1
14 | G858 1115 | Stopper 1
15 | G858 1131 | Stopper Bottom Plate/R 1
16 | G858 1117 | Stopper 1
17 | G858 1142 | Slide Sheet 1
18 | G858 1143 [ Slide Sheet 1
19 | G858 5127 | Stapler (RoHS) 1
G858 1127 | Stapler 1

20 | G858 1307 | ADF Pressure Part 1
21 | G850 1008 |Screw With Washer M3x6 5
22 | G858 1027 |D2 Retaining Ring 4
23 | G850 1026 |D4 Retaining Ring-E 2
24 | G858 1026 |D1 Retaining Ring 1
25 | G850 1016 | Tapping Screw With Washer M3x8 2
26 | G858 1020 | Screw With Washer M6x10 2
27 | G850 1013 | Screw With Washer M4x6 5
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16.Stapler Unit 2 (G857/G858)
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16.Stapler Unit 2 (G857/G858)

Ir;\lcjsx Part No. Description AQs ;)émpary
1 | G858 1142 | Slide Sheet 1
2 | G850 1241 |Fixed Block 2
3 | G858 1194 |Belt 1
4 | G858 1119 |Lock Block 1
5 | G858 1111 | Staple Slide Shaft Holder 4
6 | G858 1113 | Staple Guide Plate 1
7 | G858 1128 [ Wiring Regulating Plate 1
8 | G858 1139 | Staple Cover 2
9 | G850 1352 |Idler Shaft 4

10 | G850 1108 |Pressure Roller 4
11 | G858 1121 |Lock Pin 1
12 | G858 1120 |Lock Spring 1
13 | G858 1143 | Slide Sheet 1
14 | G858 1307 | ADF Pressure Part 1
15 | G850 8058 |Photo Sensor (RoHS) XX 1

G850 1058 | Photo Sensor 1
16 | G858 1114 | Staple Guide Plate 1
17 | G858 5127 | Stapler (RoHS) 1

G858 1127 | Stapler 1
18 | G858 5213 | Cartridge Case (RoHS) 1

G858 1213 | Cartridge Case 1
19 | G850 1008 | Screw With Washer M3x6 5
20 | G858 1027 |D2 Retaining Ring 4
21 | G850 1026 |D4 Retaining Ring-E 2
22 | G858 1028 | D10 Retaining Ring 1
23 | G850 1016 | Tapping Screw With Washer M3x8 2
24 | G850 1006 |Screw M3x10 1
25 | G858 1020 | Screw With Washer M6x10 2
26 | G850 1007 |Screw With Washer M3x4 2
27 | G850 1013 | Screw With Washer M4x6 3
28 | G858 1049 |Edge Saddle 1
29 | G850 1010 |Screw With Washer M3x8 2
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17.Stacker Unit 4 (G857/G858)
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17.Stacker Unit 4 (G857/G858)

Ir;\?oe.x Part No. Description AQs ;)ériglg/
1 | G850 1127 |Idler Pulley 4
2 | G850 1220 |Belt Holder 5
3 | G858 1194 |Belt 2
4 | G858 5080 |Driving Shaft/A Ass'y (RoHS) 1

G858 1080 [ Driving Shaft/A Ass'y 1

5 | G858 1398 |Paper Feed Shaft Holder 4
6 | G850 1144 | Staple Driving Gear 2
7 | G858 5200 | Correction Motor - DC13W (RoHS) 2
G858 1200 | Correction Motor - DC13W 2

8 | G858 1195 |Belt 2
9 | G850 1125 | Regulation Gear 1
10 | G858 5081 | Driving Shaft/B Ass'y (RoHS) 1
G858 1081 | Driving Shaft/B Ass'y 1

11 | G850 1027 | D6 Retaining Ring-E 9
12 | G850 1002 | Screw M4x6 2
13 | G858 1006 | Screw M3x8 2
14 | G850 1026 | D4 Retaining Ring-E 2
15 | G858 1010 | Screw M3x4 2
16 | G858 1043 | Flexible Grommet 1
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18.Stacker Unit 5 (G857/G858)
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18.Stacker Unit 5 (G857/G858)

Ir;\lcjgx Part No. Description AQs ;)ériglg/

1 | G858 5199 |Fns Correction Motor - DC13W (RoHS) 1
G858 1199 | Fns Correction Motor - DC13W 1

2 | G850 1177 |Stopper Sheet 4
3 | G850 8058 |Photo Sensor (RoHS) XX 1
G850 1058 | Photo Sensor 1

4 | G858 1227 |Sensor Cover 1
5 | G858 1214 |Alignment Plate 1
6 | G850 1217 |Rocking Block Ass'y 2
7 | G850 1218 |Belt Holder Plate 2
8 | G858 1228 |Lower Alignment Plate 1
9 | G858 1229 |Lower Alignment Plate 1
10 | G858 1230 [ Guide Plate 1
11 | G850 1328 |Tension Plate Ass'y 1
12 | G850 1127 |Idler Pulley 1
13 | G850 1220 |Belt Holder 2
14 | G850 1126 |Belt 1
15 | G850 1125 | Regulation Gear 1
16 | G858 1302 |Fns Wiring 1
17 | G858 1232 | Conveyance Guide Plate 1
18 | G858 1233 | Release Part 1
19 | G858 1234 | Release Spring 1
20 | G858 1308 | Belt Pressure Spring 1
21 | G858 1236 | Conveyance Guide Sheet 2
22 | G858 1231 | Conveyance Guide Plate 1
23 | G858 1040 |Band 1
24 | G858 1033 |Wire Saddle 1
25 | G850 1008 |Screw With Washer M3x6 3
26 | G850 1014 | Screw With Washer M4x6 6
27 | G850 1007 |Screw With Washer M3x4 1
28 | G850 1027 |D6 Retaining Ring-E 4
29 | G850 1001 |Screw M3x6 3
30 | G850 1005 |Screw M3x6 2
31 | G850 1025 |D3 Retaining Ring-E 4
32 | G850 1006 |Screw M3x10 1
33 | G858 1013 | Screw M4x6 1
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19.Stacker Unit 6 (G857/G858)
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19.Stacker Unit 6 (G857/G858)

Ir;\lcjgx Part No. Description AQs ;)ériglg/
1 | G858 1223 | Shaft Support Collar 1
2 | G858 1222 |Lever Locking Gear 1
3 | G858 1235 | Conveyance Guide Sheet 1
4 | G858 1061 |Pin 2
5 | G858 1218 | Slide Part 2
6 | G850 1241 |Fixed Block 1
7 | G858 1217 | Stopper Board 1
8 | G858 1221 | Lever Locking Cam 1
9 | G858 1296 | Stepper Motor - DC1W 1

10 | G858 1295 |Belt 1
11 | G858 1226 | Release Spring 1
12 | G850 1127 [Idler Pulley 1
13 | G858 1220 | Stopper Spring 1
14 | G858 1219 | Release Stopper 1
15 | G858 1225 | Stopper Sheet 2
16 | G850 1220 |Belt Holder 1
17 | G858 1059 |Photo Sensor 1
18 | G858 1303 | Fns Wiring 1
19 | G858 1398 |Paper Feed Shaft Holder 2
20 | G858 5200 | Correction Motor - DC13W (RoHS) 1

G858 1200 | Correction Motor - DC13W 1
21 | G858 1186 | Staple Slide Gear 1
22 | G858 1224 |Release Lever 1
23 | G858 1181 | Staple Slide Pulley 1
24 | G850 1144 | Staple Driving Gear 1
25 | G850 8058 |Photo Sensor (RoHS) XX 1

G850 1058 | Photo Sensor 1
26 | G850 1148 | Support Stay 1
27 | G850 1005 |Screw M3x6 2
28 | G850 1006 |Screw M3x10 1
29 | G858 1044 |Flexible Grommet 1
30 | G850 1026 |D4 Retaining Ring-E 4
31 | G858 1029 |D3x12 Spring Pin 2
32 | G850 1027 |D6 Retaining Ring-E 2
33 | G850 1025 |D3 Retaining Ring-E 5

39

Ir;\?gx Part No. Description AQs Eénlzglry
34 | G850 1008 | Screw With Washer M3x6 6
35 | G850 1007 | Screw With Washer M3x4 1
36 | G850 1013 | Screw With Washer M4x6 2




20.Folding Unit 1 (G857/G858)
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20.Folding Unit 1 (G857/G858)

Ir;\lcjgx Part No. Description AQs ;)ériglg/
1 | G858 1267 | Adjusting Cover 1
2 | G858 1266 |Paper Exit Guide Plate 1
3 | G850 1175 | Stopper Rubber 4
4 | G858 1254 | Pressure Roller 1
5 | G858 1253 | Pressure Roller 1
6 | G858 1271 | Folding Roller 1
7 | G858 1269 | Regulating Rubber 1
8 | G858 1260 | Actuator 1
9 | G858 1265 | Paper Exit Guide Plate 1

10 | G858 1263 | Sensor Mount Stay 1
11 | G858 1251 |Pressure Arm 1
12 | G858 1255 |Fold Down Spring 2
13 | G858 1252 |Pressure Arm 1
14 | G858 1249 |Fold Down Arm 2
15 | G858 1256 |Fold Down Spring 2
16 | G858 1250 |Fold Down Arm 2
17 | G858 1257 | Pressure Spring 2
18 | G858 1393 | Flat Screw 1
19 | G858 1258 |Jam Release Knob 1
20 | G858 1059 |Photo Sensor 2
21 | G858 1259 |Sensor Mount Plate 1
22 | G858 1304 |Fns Wiring 1
23 | G858 1262 | Sensor Pressure Spring 2
24 | G858 1055 |Ball Bearing 8
25 | G858 1261 | Actuator 1
26 | G858 1310 | Discharge Brush 4
27 | G858 1443 | Folding Roller 1
28 | G850 1027 |D6 Retaining Ring-e 14
29 | G850 1008 | Screw With Washer M3x6 10
30 | G850 1013 | Screw With Washer M4x6 3
31 | G850 1005 |Screw M3x6 1
32 | G850 1007 |Screw With Washer M3x4 1
33 | G858 1025 |D2.5 Retaining Ring-E 2
34 | G858 1035 |Wire Saddle 1
35 | G858 1033 | Wire Saddle 1

41

Ir;\?gx Part No. Description AQs ;énﬁ;ry
36 | G858 1040 |Band 3
37 | G858 1038 | Edging 1
38 | G858 1044 | Flexible Grommet 1




21.Folding Unit 2 (G857/G858)




21.Folding Unit 2 (G857/G858)

Ir;\?oe.x Part No. Description AQs ;)ériglg/
1 | G850 1154 |Magnet Catch 2
2 | G858 1242 | Conveyance Fulcrum Plate 2
3 | G858 1243 | Guide Sheet 4
4 | G858 1241 | Guide Plate 1
5 | G850 1184 |Release Lever Knob 1
6 | G850 1064 |[Shaft Holder 2
7 | G8508070 |Photo Sensor (RoHS) XX 1

G850 1070 | Photo Sensor 1

8 | G858 1409 |[Pin 2
9 | G858 1359 |Jam Release Lever 1
10 | G858 1404 |Belt Tension Roller 2
11 | G858 1245 | Conveyance Roller 1
12 | G858 1290 | Folding Conveyance Belt 2
13 | G858 1244 | Folding Conveyance Roller 1
14 | G850 1074 |Metal Clamp 4
15 | G858 1416 | Sensor Pressure Spring 1
16 | G858 1387 | Actuator 1
17 | G858 1386 |Sensor Fixed Plate 1
18 | G850 1027 | D6 Retaining Ring-E 4
19 | G850 1026 | D4 Retaining Ring-E 4
20 | G850 1006 |Screw M3x10 1
21 | G850 1017 |Tapping Screw With Washer M4x8 1
22 | G850 1008 |Screw With Washer M3x6 2
23 | G850 1013 | Screw With Washer M4x6 6
24 | G858 1040 |Band 1
25 | G858 1018 | Screw With Washer M4x8 1
26 | G858 1013 | Screw M4x6 2
27 | G858 1019 | Screw With Washer M4x10 1
28 | G858 1043 | Flexible Grommet 1
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22.Folding Unit 3 (G857/G858)
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22.Folding Unit 3 (G857/G858)

Ir;\lcjgx Part No. Description AQs ;)ériglg/

1 | G858 5200 | Correction Motor - DC13W (RoHS) 1
G858 1200 | Correction Motor - DC13W 1

2 | G858 1299 |Fns Wiring 1
3 | G850 8058 |Photo Sensor (RoHS) XX 1
G850 1058 | Photo Sensor 1

4 | G858 1416 | Sensor Pressure Spring 1
5 | G850 1125 |Regulation Gear 1
6 | G850 1144 | Staple Driving Gear 1
7 | G850 8070 [Photo Sensor (RoHS) XX 1
G850 1070 | Photo Sensor 1

8 | G850 1127 [Idler Pulley 1
9 | G858 1287 |Belt 1
10 | G850 1220 | Belt Holder 2
11 | G858 1237 | Stopper Bottom Plate 1
12 | G858 1238 [ Guide Plate 1
13 | G858 1218 | Slide Part 2
14 | G858 1240 |Paper Stopper 1
15 | G858 1239 | Paper Stopper Holder 1
16 | G850 1241 |Fixed Block 1
17 | G858 1272 | Guide Sheet 1
18 | G858 1386 |Sensor Fixed Plate 1
19 | G858 1387 | Actuator 1
20 | G858 1449 |Adjusting Cam 1
21 | G858 1453 | Adjusting Spring 1
22 | G858 1034 |Wire Saddle 1
23 | G858 1040 |Band 2
24 | G858 1038 | Edging 2
25 | G850 1006 |Screw M3x10 1
26 | G850 1005 |Screw M3x6 2
27 | G850 1025 |D3 Retaining Ring-E 2
28 | G850 1013 | Screw With Washer M4x6 7
29 | G850 1026 |D4 Retaining Ring-E 2
30 | G850 1027 |D6 Retaining Ring-E 2
31 | G858 1004 | Screw M4x8 1
32 | G850 1008 |Screw With Washer M3x6 3
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33 | G858 1017 | Screw With Washer M4x4 1




23.Folding Unit 4 (G857/G858)
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23.Folding Unit 4 (G857/G858)

Ir;\?oe.x Part No. Description AQs ;)ériglg/
1 | G858 1201 | Folding Knife Motor - DC35W 1
2 | G858 1247 | Guide Shaft Holder 2
3 | G850 8058 [Photo Sensor (RoHS) XX 1

G850 1058 | Photo Sensor 1

4 | G858 1246 |Folding Knife 1
5 | G858 1456 |Blade Driving Cam Ass'y 2
6 | G858 1283 |Blade Idler Gear 2
7 | G858 1268 | Cam Follower Shaft Holder 1
8 | G858 1248 | Guide Shaft Holder 2
9 | G858 1305 |Fns Relay Wiring 1
10 | G858 1312 | Up-down Worm 1
11 | G850 1008 |Screw With Washer M3x6 6
12 | G850 1026 | D4 Retaining Ring-E 1
13 | G850 1013 | Screw With Washer M4x6 2
14 | G850 1028 | D8 Retaining Ring-E 4
15 | G850 1027 | D6 Retaining Ring-E 4
16 | G850 1013 | Screw With Washer M4x6 5
17 | G858 1022 |Set Screw M4x4 1
18 | G858 1042 |Band 1
19 | G858 1001 | Screw M3x6 1
20 | G850 1006 |Screw M3x10 1
21 | G858 1039 |Band 2
22 | G858 1038 | Edging 1
23 | G858 1037 |Mini Saddle 1
24 | G858 1017 | Screw With Washer M4x4 1
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24.Folding Unit 5 (G857/G858)
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24.Folding Unit 5 (G857/G858)

Ir;\lcjgx Part No. Description AQs ;)ériglg/
1 | G850 1202 |[Collar 3
2 | G858 1288 |Belt 1
3 | G858 1275 | Conveyance Pulley 1
4 | G850 1129 |Pin 1
5 | G858 1269 | Regulating Rubber 1
6 | G858 1274 | Conveyance Pulley 1
7 | G858 1409 |Pin 1
8 | G850 1220 |Belt Holder 3
9 | G858 1276 | Conveyance Pulley 2

10 | G858 1282 | Reversal Pulley 1
11 | G858 1273 | Conveyance Pulley 1
12 | G858 1289 | Reversal Belt 1
13 | G858 1291 | Driving Belt 1
14 | G858 1294 | Driving Belt 1
15 | G858 1057 | Shaft Holder 1
16 | G858 1280 | Idler Pulley 1
17 | G858 1396 | Slide Shaft Holder 3
18 | G858 1292 | Driving Belt 1
19 | G858 1264 |Idler Collar 1
20 | G858 1281 |Idler Pulley 2
21 | G858 1270 | Spring 2
22 | G858 1279 | Driving Pulley 1
23 | G858 1297 | Folding Conveyance Motor 1
24 | G858 1284 |Pressure Gear 2
25 | G850 1209 |Pin 4
26 | G858 1286 |Pressure Idler 1
27 | G858 1398 | Paper Feed Shaft Holder 4
28 | G858 1285 |Pressure Idler 1
29 | G858 1278 |Pressure Pulley 1
30 | G858 1277 |Fold Down Pulley 2
31 | G858 1367 |Belt Holder Plate 2
32 | G858 1293 | Driving Belt 1
33 | G858 1363 | Roller Collar 1
34 | G850 1027 |D6 Retaining Ring-E 15
35 | G850 1026 |D4 Retaining Ring-E 2

49

Ir;\?gx Part No. Description AQs ;énﬁ;ry
36 | G850 1013 | Screw With Washer M4x6 3
37 | G858 1023 | Set Screw M4x6 1
38 | G858 1007 | Screw M4x8 1
39 | G858 1004 | Screw M4x8 2




25.Haness 1 (G857/G858)

CN124
CN357
CN102
CN138
CN156
CN101
CNi51 N1oT
CN1 [ CN152 ? CN154
[
1 CN177 Cl\|;_1_|70 CNT55 © oo
ciibe CN126
CNi32
CN127
2 CN125
CN170 CN121 Ch122
o) \ m — ] CN123
CN2
CN177 CN3 ? CN103
CN120 [ ] \ ]
3
CN135

50



25.Haness 1 (G857/G858)

Ir;\?oe.x Part No. Description AQs ;)émpglg/
1 | G858 8202 |FNS Wiring (RoHS) XX 1
G858 1202 | FNS Wiring 1
2 | G858 8203 | Fns Wiring (RoHS) XX 1
G858 1203 | FNS Wiring 1
3 | G858 8204 | FNS Wiring (RoHS) XX 1
G858 1204 | FNS Wiring 1
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26.Haness 2 (G857/G858)

Ir;\?oe.x Part No. Description AQs ;)émpglg/
1 | G858 1205 |FNS Wiring 1
2 | G858 1206 |FNS Wiring 1
3 | G858 8207 |FNS Wiring (RoHS) XX 1

G858 1207 | FNS Wiring 1
4 | G858 8208 |Fns Wiring (RoHS) XX 1
(G858 1208 | FNS Wiring 1
5 | G858 8209 | FNS Wiring (RoHS) XX 1
G858 1209 | FNS Wiring 1
6 | G858 1210 | FNS Wiring 1
7 | G858 1442 | FNS Wiring 1
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27.Haness 3 (G857/G858)

CN9 CN175
1
CE} 71 / CN172
CN8 2
CN5 CN22
1 1
CN117
3
CN26 / CN174
CN114 ‘:‘
CN143
4
CN27 / CN144
CN115
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CN148
CN118
5

CN172 / CN147
6

CN174 / CN141

7
CN175 / CN149
CN145
CN100
8
CN171 / CN146
CN142 CN119



27.Haness 3 (G857/G858)
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G858 1298
G858 1300
G858 1301
G858 1302
G858 1299
G858 1303
G858 1304
G858 1305

FNS Wiring
FNS Wiring
FNS Wiring
FNS Wiring
FNS Wiring
FNS Wiring
FNS Wiring

FNS Relay Wiring

1

—_ ek ok e
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PM Parts Index

Section Name Part No. Description in Service Manual Description in Parts Catalog Astt)(;rzglry Eﬁ%ﬁ ?\Tc()j.
Paper Cpnveyance 3 (G857/G858) G850 1111 | Paper Exit Roller Paper Exit Roller 4 11 - 21
Paper Cpnveyance 3 (G857/G858) G850 1111 | Paper Exit Roller inthe stacker Paper Exit Roller 4 11 - 21
Main Tray (G857/G858) G858 1074 | Tray Up-down Motor Tray Up-down Motor 1 13 - 22
Main Tray (G857/G858) G858 5074 | Tray Up-down Motor Tray Up-down Motor (RoHS) 1 13 - 22
Paper Exit Unit 1 (G857/G858) G850 1079 | Paper Exit Opening Solenoid Solenoid Ass'y 1 17 - 1
Paper Exit Unit 1 (G857/G858) G850 5079 | Paper Exit Opening Solenoid Solenoid Ass'y (RoHS) 1 17 - 1
Stacker Unit 2 (G857/G858) G858 1127 | Stapler Idler Pulley 1 27 - 28
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Parts Index

L Page and
Part No. Description Indgex No.
G850 1001 Screw M3x6 15- 36
G850 1001 Screw M3x6 17 - 35
G850 1001 Screw M3x6 37-29
G850 1001 Screw M3x6 21-27
G850 1001 Screw M3x6 23-16
G850 1001 Screw M3x6 27 - 31
G850 1002 Screw M4x6 35-12
G850 1004 Screw M2.6x4 15- 26
G850 1005 Screw M3x6 3- 41
G850 1005 Screw M3x6 45 - 26
G850 1005 Screw M3x6 17 - 33
G850 1005 Screw M3x6 5- 63
G850 1005 Screw M3x6 27 - 32
G850 1005 Screw M3x6 37 -30
G850 1005 Screw M3x6 9- 21
G850 1005 Screw M3x6 21-35
G850 1005 Screw M3x6 11-33
G850 1005 Screw M3x6 39-27
G850 1005 Screw M3x6 7- 46
G850 1005 Screw M3x6 41 - 31
G850 1006 Screw M3x10 25-16
G850 1006 Screw M3x10 37-32
G850 1006 Screw M3x10 7- 43
G850 1006 Screw M3x10 33-24
G850 1006 Screw M3x10 3- 37
G850 1006 Screw M3x10 15-25
G850 1006 Screw M3x10 9- 18
G850 1006 Screw M3x10 27 - 34
G850 1006 Screw M3x10 5- 62
G850 1006 Screw M3x10 47 - 20
G850 1006 Screw M3x10 21-36
G850 1006 Screw M3x10 45-25
G850 1006 Screw M3x10 39 -28
G850 1006 Screw M3x10 43 - 20
G850 1007 Screw With Washer M3x4 41 - 32
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G850 1007 Screw With Washer M3x4 39-35
G850 1007 Screw With Washer M3x4 7- 48
G850 1007 Screw With Washer M3x4 11-29
G850 1007 Screw With Washer M3x4 33-26
G850 1007 Screw With Washer M3x4 15- 34
G850 1007 Screw With Washer M3x4 9- 24
G850 1007 Screw With Washer M3x4 37 -27
G850 1007 Screw With Washer M3x4 29 - 38
G850 1008 Screw With Washer M3x6 13- 26
G850 1008 Screw With Washer M3x6 37-25
G850 1008 Screw With Washer M3x6 43 - 22
G850 1008 Screw With Washer M3x6 47 - 11
G850 1008 Screw With Washer M3x6 19 - 22
G850 1008 Screw With Washer M3x6 17 - 31
G850 1008 Screw With Washer M3x6 39-34
G850 1008 Screw With Washer M3x6 3- 39
G850 1008 Screw With Washer M3x6 15- 33
G850 1008 Screw With Washer M3x6 33-19
G850 1008 Screw With Washer M3x6 7- 42
G850 1008 Screw With Washer M3x6 45 - 32
G850 1008 Screw With Washer M3x6 31-21
G850 1008 Screw With Washer M3x6 29 - 39
G850 1008 Screw With Washer M3x6 27 - 36
G850 1008 Screw With Washer M3x6 23-17
G850 1008 Screw With Washer M3x6 9- 22
G850 1008 Screw With Washer M3x6 41-29
G850 1008 Screw With Washer M3x6 21 - 33
G850 1008 Screw With Washer M3x6 11-32
G850 1008 Screw With Washer M3x6 5- 51
G850 1010 Screw With Washer M3x8 33-29
G850 1010 Screw With Washer M3x8 29 - 36
G850 1010 Screw With Washer M3x8 5- 53
G850 1010 Screw With Washer M3x8 25-19
G850 1011 Screw With Washer M3x10 19-24
G850 1012 Screw With Washer M3x16 5- 56
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G850 1013 Screw With Washer M4x6 31-27
G850 1013 Screw With Washer M4x6 33-27
G850 1013 | Screw With Washer M4x6 43 - 23
G850 1013 Screw With Washer M4x6 29-35
G850 1013 Screw With Washer M4x6 45 - 28
G850 1013 Screw With Washer M4x6 3- 35
G850 1013 Screw With Washer M4x6 41-30
G850 1013 Screw With Washer M4x6 25 - 21
G850 1013 Screw With Washer M4x6 49 - 36
G850 1013 Screw With Washer M4x6 39 - 36
G850 1013 M4x6 pan hd. screw with W 15- 38
G850 1013 Screw With Washer M4x6 21-29
G850 1013 Screw With Washer M4x6 5- 48
G850 1013 Screw With Washer M4x6 47 - 13
G850 1013 Screw With Washer M4x6 47 - 16
G850 1013 Screw With Washer M4x6 13- 29
G850 1014 Screw With Washer M4x6 3- 34
G850 1014 Screw With Washer M4x6 25-17
G850 1014 Screw With Washer M4x6 37 - 26
G850 1014 Screw With Washer M4x6 5- 54
G850 1015 | Screw With Washer M4x14 27 - 35
G850 1015 | Screw With Washer M4x14 17 - 32
G850 1015 | Screw With Washer M4x14 11-34
G850 1016 | Tapping Screw With Washer M3x8 17 - 28
G850 1016 | Tapping Screw With Washer M3x8 31-25
G850 1016 | Tapping Screw With Washer M3x8 33-23
G850 1016 | Tapping Screw With Washer M3x8 5- 52
G850 1017 | Tapping Screw With Washer M4x8 13- 27
G850 1017 | Tapping Screw With Washer M4x8 9- 23
G850 1017 Tapping Screw With Washer M4x8 11 - 28
G850 1017 | Tapping Screw With Washer M4x8 43 - 21
G850 1017 | Tapping Screw With Washer M4x8 17 - 30
G850 1017 | Tapping Screw With Washer M4x8 15- 27
G850 1017 | Tapping Screw With Washer M4x8 5- 65
G850 1018 | Tapping Screw With Washer M4x10 5- 64
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G850 1018 | Tapping Screw With Washer M4x10 5- 57
G850 1020 | Set Screw M3x6 19-19
G850 1020 | Set Screw M3x6 21-34
G850 1021 Nut M12 3- 33
G850 1024 D2 Retaining Ring-E 15- 32
G850 1024 D2 Retaining Ring-E 9- 27
G850 1024 | D2 Retaining Ring-E 11 - 30
G850 1024 D2 Retaining Ring-E 29 - 37
G850 1025 D3 Retaining Ring-E 27 - 33
G850 1025 D3 Retaining Ring-E 39- 33
G850 1025 D3 Retaining Ring-e 3- 42
G850 1025 D3 Retaining Ring-E 45 - 27
G850 1025 D3 Retaining Ring-E 15-30
G850 1025 D3 Retaining Ring-E 31- 3
G850 1025 D3 Retaining Ring-E 7- 39
G850 1025 D3 Retaining Ring-E 25-18
G850 1025 D3 Retaining Ring-E 21-32
G850 1025 D3 Retaining Ring-E 37 - 31
G850 1025 D3 Retaining Ring-E 5- 50
G850 1026 D4 Retaining Ring-E 45 - 29
G850 1026 D4 Retaining Ring-E 47 -12
G850 1026 D4 Retaining Ring-e 3- 43
G850 1026 D4 Retaining Ring-E 17 - 34
G850 1026 | D4 Retaining Ring-E 39-30
G850 1026 | D4 Retaining Ring-E 33-21
G850 1026 D4 Retaining Ring-E 7- 44
G850 1026 D4 Retaining Ring-E 9- 25
G850 1026 D4 Retaining Ring-E 15-29
G850 1026 D4 Retaining Ring-E 43-19
G850 1026 D4 Retaining Ring-E 31-23
G850 1026 D4 Retaining Ring-E 49 - 35
G850 1026 | D4 Retaining Ring-E 21-30
G850 1026 D4 Retaining Ring-E 35-14
G850 1026 D4 Retaining Ring-E 29 - 40
G850 1026 D4 Retaining Ring-E 27 - 37
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G850 1026 | D4 Retaining Ring-E 19 - 23
G850 1026 D4 Retaining Ring-E 5- 61
G850 1026 | D4 Retaining Ring-E 11-35
G850 1027 | D6 Retaining Ring-E 35- 11
G850 1027 D6 Retaining Ring-E 45 - 30
G850 1027 | D6 Retaining Ring-E 39 - 32
G850 1027 D6 Retaining Ring-e 3- 44
G850 1027 D6 Retaining Ring-E 37 - 28
G850 1027 | D6 Retaining Ring-E 47 - 15
G850 1027 D6 Retaining Ring-E 21-28
G850 1027 D6 Retaining Ring-E 15-35
G850 1027 | D6 Retaining Ring-E 29 - 33
G850 1027 D6 Retaining Ring-E 13- 30
G850 1027 D6 Retaining Ring-E 11 - 36
G850 1027 | D6 Retaining Ring-E 23-15
G850 1027 | D6 Retaining Ring-E 49 - 34
G850 1027 D6 Retaining Ring-E 9- 26
G850 1027 | D6 Retaining Ring-E 27 - 30
G850 1027 D6 Retaining Ring-E 19-18
G850 1027 D6 Retaining Ring-E 7- 41
G850 1027 | D6 Retaining Ring-E 43 -18
G850 1027 D6 Retaining Ring-e 41-28
G850 1028 | D8 Retaining Ring-E 47 - 14
G850 1028 D8 Retaining Ring-e 13- 28
G850 1028 | D8 Retaining Ring-E 13- 32
G850 1029 Flexible Grommet 3- 50
G850 1031 Locking Board Spacer 19 - 21
G850 1057 | Interlock Switch 5- 33
G850 1058 | Photo Sensor 33-15
G850 1058 Photo Sensor 15- 3
G850 1058 Photo Sensor 7- 32
G850 1058 Photo Sensor 37- 3
G850 1058 | Photo Sensor 27- 9
G850 1058 | Photo Sensor 45- 3
G850 1058 | Photo Sensor 21-14
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G850 1058 Photo Sensor 39-25
G850 1058 Photo Sensor 25-15
G850 1058 Photo Sensor 47 - 3
G850 1058 Photo Sensor 5- 18
G850 1061 Paper Exit Driven Roller 5- 23
G850 1063 Shift Motor - DC2W 15- 1

G850 1063 Shift Motor - DC2W 21-23
G850 1064 Shaft Holder 15- 7
G850 1064 Shaft Holder 43- 6
G850 1064 Shaft Holder 17 - 15
G850 1064 Shaft Holder 19- 2
G850 1067 Entrance Roller 7- 25
G850 1067 Entrance Roller 15-18
G850 1067 Entrance Roller 9- 12
G850 1068 Driving Pulley 23- 4
G850 1068 Driving Pulley 19-14
G850 1068 Driving Pulley 29-24
G850 1069 Fns Solenoid Ass'y 23-10
G850 1070 Photo Sensor 45- 7
G850 1070 Photo Sensor 43- 7
G850 1070 Photo Sensor 3- 14
G850 1070 Photo Sensor 11- 11
G850 1070 Photo Sensor 7- 5

G850 1070 Photo Sensor 27 - 21
G850 1070 Photo Sensor 17 - 24
G850 1074 | Metal Clamp 11-23
G850 1074 Metal Clamp 17 - 27
G850 1074 Metal Clamp 29- 8

G850 1074 Metal Clamp 21- 4
G850 1074 Metal Clamp 27- 4
G850 1074 | Metal Clamp 13- 19
G850 1074 | Metal Clamp 43 - 14
G850 1074 Metal Clamp 23- 2

G850 1074 Metal Clamp 19-13
G850 1074 Metal Clamp 9- 1
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G850 1075 | Conveyance Roller 11-24
G850 1077 | Conveyance Roller 29 - 27
G850 1077 | Conveyance Roller 11- 6
G850 1079 Solenoid Ass'y 17- 1

G850 1080 Pin 29- 4
G850 1080 Pin 27- 6
G850 1080 Pin 17- 9

G850 1080 Pin 11-27
G850 1081 Shaft Holder 17 - 16
G850 1082 Discharge Brush 29 - 29
G850 1082 Discharge Brush 3- 18
G850 1082 Discharge Brush 5- 22
G850 1082 Discharge Brush 13- 18
G850 1082 Discharge Brush 17-19
G850 1084 Paper Exit Pulley 19- 7
G850 1085 Motor Pulley 19- 9

G850 1085 Motor Pulley 21-2
G850 1086 | Belt 19-10
G850 1088 | Shaft Holder 21 - 21
G850 1088 | Shaft Holder 23 - 11
G850 1088 | Shaft Holder 19-12
G850 1089 | Belt 29-19
G850 1089 | Belt 21-19
G850 1091 Paper Exit Pulley 19-15
G850 1092 Paper Exit Spring 19-17
G850 1093 Roller 13- 2

G850 1095 | Tension Pulley 13-13
G850 1098 UP-Down Pulley 13- 23
G850 1102 Paper Exit Gear 21- 8

G850 1108 Pressure Roller 31-5

G850 1108 Pressure Roller 15-15
G850 1108 Pressure Roller 33-10
G850 1110 Paper Exit Roller 17 -12
G850 1111 Paper Exit Roller 11 - 21
G850 1111 Paper Exit Roller 19- 4
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G850 1116 Driving Pulley 23- 1
G850 1117 Driving Pulley 21-10
G850 1119 | Tension Roller 21-17
G850 1122 Belt Detction Gear 27 - 12
G850 1123 Paper Exit Belt 27 - 14
G850 1124 Belt Driving Pulley 27- 3
G850 1125 Regulation Gear 35- 9
G850 1125 Regulation Gear 37-15
G850 1125 Regulation Gear 27 - 18
G850 1125 Regulation Gear 45- 5
G850 1126 | Belt 37-14
G850 1126 | Belt 27 - 16
G850 1127 | Idler Pulley 37-12
G850 1127 | Idler Pulley 35- 1
G850 1127 | Idler Pulley 39-12
G850 1127 | Idler Pulley 27 - 28
G850 1127 | Idler Pulley 45- 8
G850 1129 | Pin 29 - 21
G850 1129 | Pin 49 - 4
G850 1133 Entrance Guide Pulley 29- 2
G850 1135 Entrance Guide Pulley 29- 6
G850 1136 | Guide Belt 29- 7
G850 1137 | Belt 29-10
G850 1141 Belt 29 - 17
G850 1144 | Staple Driving Gear 45- 6
G850 1144 | Staple Driving Gear 35- 6
G850 1144 | Staple Driving Gear 39-24
G850 1148 Support Stay 23- 8
G850 1148 Support Stay 15- 22
G850 1148 Support Stay 17- 8
G850 1148 | Support Stay 27 - 15
G850 1148 | Support Stay 29-15
G850 1148 | Support Stay 39 - 26
G850 1150 | Cover 5- 36
G850 1151 Actuator 5- 35
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G850 1153 | Switch Insulating Sheet 5- 32
G850 1154 | Magnet Catch 5- 12
G850 1154 Magnet Catch 43 - 1
G850 1154 Magnet Catch 11- 3
G850 1156 | Carriage Roller 3- 10
G850 1159 Driven Shaft Holder 5- 27
G850 1160 | Stopper Rubber 3- 2
G850 1163 | Support Stay 3- 3
G850 1167 | Actuator 5- 9
G850 1168 Magnet Catch Plate 5- 10
G850 1171 Slide Arm 17- 7
G850 1171 Slide Arm 15-10
G850 1175 | Stopper Rubber 9- 17
G850 1175 | Stopper Rubber 41- 3
G850 1175 | Stopper Rubber 7-29
G850 1175 | Stopper Rubber 11- 7
G850 1176 | Shaft Holder 15- 4
G850 1177 | Stopper Sheet 27- 8
G850 1177 | Stopper Sheet 15-12
G850 1177 | Stopper Sheet 37- 2
G850 1179 | Solenoid Lever 23-14
G850 1183 Conveyance Pressure Spring 15- 11
G850 1183 Conveyance Pressure Spring 29 - 28
G850 1184 Release Lever Knob 43- 5
G850 1184 Release Lever Knob 9- 9
G850 1184 Release Lever Knob 11- 1
G850 1186 Magnet Catch 9- 6
G850 1188 Detecting Sensor 11- 9
G850 1191 Solenoid Spring 9- 2
G850 1193 Hinge Spring 11-13
G850 1195 | Paper Route Switching Gate 11-18
G850 1196 | Solenoid Spring 11-17
G850 1197 By-pass Gate 11-19
G850 1198 | Solenoid Spring 17- 4
G850 1199 | Solenoid Lever 17- 5
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G850 1200 Rotary Stopper 17 - 14
G850 1201 Paper Exit Pressure Spring 17 - 17
G850 1202 | Collar 19- 16
G850 1202 | Collar 21-20
G850 1202 | Collar 49 - 1

G850 1203 Slide Stopper 13- 3
G850 1206 UP-Down Gear 13- 20
G850 1207 UP-Down Gear 13- 21
G850 1208 Up-down Gear 13- 11
G850 1209 Pin 49 - 25
G850 1209 Pin 13-12
G850 1210 Protect Block 3- 25
G850 1212 | Spring 23- 9
G850 1215 | Guide Plate/Middle 27 - 22
G850 1216 Belt Detecting Screw 27 - 13
G850 1217 | Rocking Block Ass'y 27 - 25
G850 1217 Rocking Block Ass'y 37- 6
G850 1218 Belt Holder Plate 37-7
G850 1218 Belt Holder Plate 27 - 27
G850 1219 | Belt Holder 27 - 2
G850 1220 | Belt Holder 35- 2
G850 1220 Belt Holder 49 - 8
G850 1220 Belt Holder 37-13
G850 1220 | Belt Holder 27 - 17
G850 1220 | Belt Holder 45-10
G850 1220 | Belt Holder 39-16
G850 1222 Belt Holder 29 - 1

G850 1225 Conveyance Aux Collar 11 - 26
G850 1225 Conveyance Aux Collar 29- 3
G850 1241 Fixed Block 45 - 16
G850 1241 Fixed Block 31-7
G850 1241 Fixed Block 33- 2
G850 1241 Fixed Block 39- 6
G850 1252 | Slide Stay 5- 14
G850 1253 RF Stay 3- 7
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G850 1258 | Support Plate 5- 28
G850 1261 Shaft/Lower 5- 24
G850 1267 Rear Mt Plate 5- 30
G850 1269 Motor Mt Plate 15- 2
G850 1271 Slide Stay/A Ass'y 15- 5
G850 1285 | Conveyance Shaft/B Ass'y 7- 26
G850 1285 | Conveyance Shaft/B Ass'y 9- 14
G850 1285 | Conveyance Shaft/B Ass'y 11-20
G850 1290 Conveyance Shaft Ass'y 15- 14
G850 1290 Conveyance Shaft Ass'y 11- 4
G850 1290 Conveyance Shaft Ass'y 29 - 26
G850 1296 | Solenoid MT Plate 17- 3

G850 1297 | Paper Exit Guide Stay 17- 6
G850 1298 | Paper Exit Conveyance Shaft 17-10
G850 1299 Paper Exit Support Shaft 17 - 11
G850 1300 Paper Exit Guide Stay 17-18
G850 1301 Paper Exit Guide Sheet 17 - 21
G850 1302 | Stopper 17 - 23
G850 1305 Rotary Disk Ass'y 19- 6

G850 1306 | Paper Exit Opening Unit 17- 2

G850 1307 Paper Exit Guide Plate 17 - 26
G850 1308 Paper Exit Guide Stay 17-13
G850 1309 | Slide Shaft 13- 1

G850 1310 Up-down Stay 13- 4
G850 1311 Up-down Cover/R 13- 5
G850 1312 | Up-down Cover/F 13- 6

G850 1314 | Tension Plate Ass'y 13- 14
G850 1328 | Tension Plate Ass'y 27 -19
G850 1328 | Tension Plate Ass'y 37 - 11
G850 1329 | Guide Plate A 29 - 30
G850 1352 | Idler Shaft 31- 4
G850 1352 | Idler Shaft 33-9

G850 1357 | Sensor Cover Ass'y 27 - 20
G850 1357 | Sensor Cover Ass'y 17 - 25
G850 5057 Interlock Switch (RoHS) 5- 33
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G850 5063 | Shift Motor - DC2W (RoHS) 15- 1

G850 5063 | Shift Motor - DC2W (RoHS) 21-23
G850 5069 Fns Solenoid Ass'y (RoHS) 23-10
G850 5079 Solenoid Ass'y (RoHS) 17 - 1

G850 8058 Photo Sensor (RoHS) XX 33-15
G850 8058 Photo Sensor (RoHS) XX 45- 3
G850 8058 Photo Sensor (RoHS) XX 15- 3
G850 8058 Photo Sensor (RoHS) XX 39-25
G850 8058 Photo Sensor (RoHS) XX 37- 3
G850 8058 Photo Sensor (RoHS) XX 7- 32
G850 8058 Photo Sensor (RoHS) XX 21-14
G850 8058 Photo Sensor (RoHS) XX 47 - 3
G850 8058 Photo Sensor (RoHS) XX 5- 18
G850 8058 Photo Sensor (RoHS) XX 27- 9
G850 8058 Photo Sensor (RoHS) XX 25-15
G850 8070 Photo Sensor (RoHS) XX 7- 5
G850 8070 Photo Sensor (RoHS) XX 27 - 21
G850 8070 Photo Sensor (RoHS) XX 11 - 11
G850 8070 Photo Sensor (RoHS) XX 43 - 7
G850 8070 Photo Sensor (RoHS) XX 3- 14
G850 8070 Photo Sensor (RoHS) XX 45 - 7
G850 8070 Photo Sensor (RoHS) XX 17 - 24
G850 8188 Detecting Sensor (RoHS) XX 11- 9
G850 8306 Paper Exit Opening Unit (RoHS) XX 17 - 2
G850 8357 | Sensor Cover Ass'y (RoHS) XX 27 - 20
G850 8357 | Sensor Cover Ass'y (RoHS) XX 17 - 25
G858 1001 Screw M3x6 13- 33
G858 1001 Screw M3x6 47 - 19
G858 1002 | Truss Screw M4x6 5- 20
G858 1003 | Truss Screw M4x6 25-22
G858 1004 | Screw M4x8 45 - 31
G858 1004 | Screw M4x8 49 - 39
G858 1005 | Screw M3x5 5- 49
G858 1006 | Screw M3x8 35-13
G858 1006 | Screw M3x8 15- 28
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G858 1007 Screw M4x8 25-23
G858 1007 Screw M4x8 49 - 38
G858 1007 Screw M4x8 13- 31
G858 1008 Screw M3x6 29-34
G858 1009 Screw M2x10 5- 55
G858 1010 Screw M3x4 35-15
G858 1011 Screw M3x6 13-24
G858 1011 Screw M3x6 5- 58
G858 1013 Screw M4x6 27 - 38
G858 1013 Screw M4x6 37 -33
G858 1013 Screw M4x6 43 - 26
G858 1014 Screw M4x12 7- 47
G858 1015 Screw M5x8 3- 32
G858 1016 Screw With Washer M3x20 3- 38
G858 1016 Screw With Washer M3x20 19- 20
G858 1017 Screw With Washer M4x4 45 - 33
G858 1017 Screw With Washer M4x4 47 - 24
G858 1018 Screw With Washer M4x8 43 - 25
G858 1018 Screw With Washer M4x8 5-19
G858 1019 Screw With Washer M4x10 43 - 27
G858 1020 Screw With Washer M6x10 33-25
G858 1020 Screw With Washer M6x10 31-26
G858 1021 Screw With Washer M4x14 7- 45
G858 1022 Set Screw M4x4 9- 20
G858 1022 Set Screw M4x4 47 - 17
G858 1023 Set Screw M4x6 49 - 37
G858 1025 | D2.5 Retaining Ring-E 41 - 33
G858 1026 D1 Retaining Ring 31-24
G858 1027 | D2 Retaining Ring 31-22
G858 1027 D2 Retaining Ring 33-20
G858 1028 D10 Retaining Ring 33-22
G858 1029 D3x12 Spring Pin 39 - 31
G858 1031 Nylon Clamp 17 - 29
G858 1032 Nylon Clamp 5- 59
G858 1033 Wire Saddle 37 - 24
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G858 1033 Wire Saddle 41 -35
G858 1033 Wire Saddle 3- 36
G858 1034 | Wire Saddle 3- 45
G858 1034 Wire Saddle 45 - 22
G858 1035 Wire Saddle 41 - 34
G858 1036 Locking Wire Saddle 21-25
G858 1036 | Locking Wire Saddle 3- 46
G858 1036 | Locking Wire Saddle 15 - 31
G858 1037 Mini Saddle 47 - 23
G858 1038 Edging 3- 47
G858 1038 Edging 45 - 24
G858 1038 Edging 47 - 22
G858 1038 Edging 41 - 37
G858 1039 Band 15-24
G858 1039 Band 47 - 21
G858 1039 Band 11 - 31
G858 1039 Band 7- 40
G858 1039 Band 9- 19
G858 1040 Band 13- 25
G858 1040 Band 41 - 36
G858 1040 Band 23-18
G858 1040 Band 37-23
G858 1040 Band 45 - 23
G858 1040 Band 43 - 24
G858 1040 Band 3- 48
G858 1041 Band 3- 51
G858 1042 Band 47 - 18
G858 1043 Flexible Grommet 3- 49
G858 1043 Flexible Grommet 35-16
G858 1043 Flexible Grommet 43 - 28
G858 1044 Flexible Grommet 39-29
G858 1044 Flexible Grommet 41 - 38
G858 1045 Flexible Grommet 21 - 31
G858 1046 Flexible Grommet 5- 60
G858 1047 Locking Board Spacer 25-20
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G858 1047 | Locking Board Spacer 3- 40
G858 1048 | Locking Board Spacer 21-26
G858 1049 | Edge Saddle 33 - 28
G858 1050 Paper Exit Guide Plate/M 17 - 20
G858 1051 Plate 17 - 22
G858 1054 | Roller 3- 21
G858 1055 | Ball Bearing 7- 1
G858 1055 Ball Bearing 41-24
G858 1056 | Release Knob 9- 11
G858 1057 | Shaft Holder 49 - 15
G858 1059 Photo Sensor 39-17
G858 1059 Photo Sensor 41-20
G858 1060 | Pin 29 - 22
G858 1061 Pin 7- 6
G858 1061 Pin 39- 4
G858 1061 Pin 7- 33
G858 1062 Driving Pulley 23- 3
G858 1063 Main Fixed Plate 3- 27
G858 1064 | Conveyance Pressure Spring 11- 5
G858 1065 | Guide Plate 15-17
G858 1066 | Guide Plate 15- 6
G858 1067 | Main Tray 13- 7
(G858 1068 Main Tray 13- 8
G858 1069 Paper Exit Roller 19- 3
G858 1070 Paper Exit Guide Plate 19- 5
G858 1071 Paper Exit Reinforcing Stay 13- 9
G858 1072 Motor Pulley 29-20
G858 1073 | Slide Gear 15- 9
G858 1074 | Tray Up-down Motor 13- 22
G858 1075 | Alignment Plate/F Ass'y 27 - 26
G858 1076 | Alignment Plate/R Ass'y 27 - 24
G858 1077 | Paper Exit Cover Ass'y 5- 21
G858 1078 Paper Exit Sensor Ass'y 7- 30
G858 1079 | Alignment Plate 27-7
G858 1080 Driving Shaft/A Ass'y 35- 4
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G858 1081 Driving Shaft/B Ass'y 35-10
G858 1082 FS-108H Package 3- 31
G858 1083 R/B Package 25-10
G858 1084 Rom Ass'y 3- 17
G858 1085 | AUX Plate 13- 17
(G858 1086 Paper Exit Up-down Actuator 5- 29
G858 1087 | Wiring Guide Arm 3-19
G858 1088 UP-Down Wire 13- 15
G858 1089 UP-Down Wire 13- 16
G858 1090 Lock Spring 3- 22
G858 1091 Slide Rail 3- 13
G858 1092 | Slide Rail 3-12
G858 1093 | Carriage Roller 3- 9
G858 1094 | Actuator 3- 11
G858 1095 Paper Exit Pressing Lever 5- 37
G858 1096 | Top Cover 5- 13
G858 1097 Front Door 5- 11
G858 1098 Front Side Cover 5- 5
G858 1099 Rear Cover 5-15
G858 1100 | Knob 5- 8
G858 1101 Side Cover 5- 3
G858 1102 | Side Cover 5- 1

G858 1103 | Side Cover 5- 2
G858 1104 Hinge Plate 5- 4
G858 1105 | Hinge Plate 5- 7
G858 1106 | Seal 5- 6
G858 1107 | Panel 25- 5
G858 1108 Panel 25- 8
G858 1109 Shaft Support Plate 25-9
G858 1110 Shaft Support Plate 25-14
G858 1111 Staple Slide Shaft Holder 33-5

G858 1111 Staple Slide Shaft Holder 31- 2

G858 1112 Wiring Rotary Plate 25- 2

G858 1113 Staple Guide Plate 33-6

G858 1114 | Staple Guide Plate 33-16
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G858 1115 | Stopper 31-14
G858 1116 | Stopper Spring 31-10
G858 1117 | Stopper 31-16
G858 1118 | Cartridge Guide Seal 25- 1

G858 1119 Lock Block 31- 6
G858 1119 | Lock Block 33- 4
G858 1120 Lock Spring 31-9
G858 1120 | Lock Spring 33-12
G858 1121 Lock Pin 31-13
G858 1121 Lock Pin 33- 11
G858 1122 | Belt Fixed Block 25-12
G858 1123 Staple Rotary Roller 25-13
G858 1124 | Guide Plate 27 - 1

G858 1125 | Conveyance Guide Plate 29 - 31
G858 1126 | Shaft Holder Plate 29- 9

G858 1127 | Stapler 31-19
G858 1127 | Stapler 33-17
G858 1128 Wiring Regulating Plate 33-7
G858 1129 Paper Exit Guide Sheet 27 - 23
G858 1130 | Stopper Bottom Plate/F 31- 11
G858 1131 Stopper Bottom Plate/R 31-15
G858 1132 Driving Roller 29- 5
G858 1133 Oscillate Pulley 29-16
G858 1134 | Oscillate Pulley 29-18
G858 1135 Belt Mount Roller 29-12
G858 1136 Regulating Belt 29 - 11
G858 1137 Regulating Belt 29-13
G858 1138 | Carriage Cover 25- 11
G858 1139 Staple Cover 33- 8

G858 1140 Carriage Cover 25- 4

G858 1141 Conveyance Guide Sheet 31-12
G858 1142 | Slide Sheet 33- 1

G858 1142 | Slide Sheet 31-17
G858 1143 | Slide Sheet 31-18
G858 1143 | Slide Sheet 33-13
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G858 1144 | Conveyance Guide Sheet 29-14
G858 1145 | Conveyance Guide Plate 11-16
G858 1146 Conveyance Guide Plate 11- 8
G858 1147 | Conveyance Guide Plate 11-15
G858 1148 Conveyance Guide Plate 11-12
G858 1149 Conveyance Roller 9- 4
G858 1150 | Sub-tray Gate 9- 15
G858 1151 Pressure Rubber 11-25
G858 1152 Conveyance Slide Shaft 15-13
G858 1153 Pulley Holder 21-12
G858 1154 | Conveyance Roller 9- 3
G858 1155 Belt Tension Spring 23-7
G858 1156 | Hinge Spring 11- 14
G858 1157 | Conveyance Guide Sheet 7- 34
G858 1158 Conveyance Guide Sheet 11- 2
G858 1159 Paper Exit Side Plate 3- 5
G858 1160 Paper Exit Side Plate 3- 6
G858 1161 Paper Exit Guide Plate 7-20
G858 1162 Paper Exit Guide Plate 7- 22
G858 1163 Paper Exit Guide Plate 7- 16
G858 1164 | Sub-tray Paper Exit Roller 7- 4
G858 1165 Sub-tray Paper Exit Roller 7- 2
G858 1166 Sub-tray Paper Exit Roller 7- 7
G858 1167 | Spring 5- 40
G858 1168 Neutralizing Plate 5- 25
G858 1169 | Earth Plate 5- 26
G858 1170 Lever 7- 18
G858 1171 Conveyance Guide Plate 7- 17
G858 1172 Conveyance Guide Plate 7- 14
G858 1173 Conveyance Guide Plate 7- 12
G858 1174 | Conveyance Pressure Spring 7- 13
G858 1175 | Conveyance Pressure Spring 7- 27
G858 1176 | Tension Shaft Holder 7- 28
G858 1177 | Conveyance Driving Pulley 21- 6
G858 1178 | Slide Pulley 21-13
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G858 1179 Paper Exit Pulley 21-16
G858 1180 Driving Pulley 21-22
G858 1181 Staple Slide Pulley 39-23
G858 1182 | Slide Gear 21-5
G858 1183 Slide Gear 15- 8
G858 1184 | Slide Gear 15- 16
G858 1185 | Coupling Gear 27 - 11
G858 1186 | Staple Slide Gear 39 - 21
G858 1187 | Connecting Gear 21-15
G858 1188 | Belt 21- 3
G858 1189 | Belt 21-7
G858 1189 | Belt 23-12
G858 1190 | Belt 23- 6
G858 1191 Belt 23-5
G858 1192 | Belt 7- 11
G858 1193 | Belt 19 - 11
G858 1194 | Belt 35- 3
G858 1194 | Belt 33- 3

G858 1194 | Belt 31- 8
G858 1195 | Belt 35- 8
G858 1196 | Paper Exit Driving Belt 7- 9

G858 1197 Paper Exit Driving Belt 23-13
G858 1197 | Paper Exit Driving Belt 21-18
G858 1198 | Conveyance Motor - DC39W 21- 1

G858 1199 Fns Correction Motor - DC13W 37- 1

G858 1199 Fns Correction Motor - DC13W 27 -10
G858 1200 | Correction Motor - DC13W 45 - 1

G858 1200 | Correction Motor - DC13W 35-7
G858 1200 | Correction Motor - DC13W 39-20
G858 1201 Folding Knife Motor - DC35W 47 - 1

G858 1202 | FNS Wiring 51- 1

G858 1203 FNS Wiring 51- 2

G858 1203 Fns Wiring 7 - 31
G858 1204 | FNS Wiring 51- 3

G858 1205 | FNS Wiring 53- 1
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G858 1205 Fns Wiring 5- 34
G858 1206 FNS Wiring 53- 2
G858 1207 | FNS Wiring 53- 3
G858 1208 FNS Wiring 53- 4
G858 1208 Fns Wiring 27-5
G858 1209 FNS Wiring 53- 5
G858 1210 FNS Wiring 53- 6
G858 1210 Fns Wiring 29 - 25
G858 1211 Jam Handling Label 5- 42
G858 1212 | Caution Label 5- 39
G858 1213 Cartridge Case 31- 1

G858 1213 Cartridge Case 33-18
G858 1214 | Alignment Plate 37-5
G858 1215 FS-108HBM Package 3-8
G858 1216 Booklet Tray 3- 1

G858 1217 | Stopper Board 39-7
G858 1218 | Slide Part 45-13
G858 1218 | Slide Part 39- 5

G858 1219 Release Stopper 39- 14
G858 1220 | Stopper Spring 39-13
G858 1221 Lever Locking Cam 39- 8

G858 1222 Lever Locking Gear 39- 2

G858 1223 Shaft Support Collar 39- 1

G858 1224 Release Lever 39 - 22
G858 1225 | Stopper Sheet 39-15
(G858 1226 Release Spring 39 - 11
G858 1227 | Sensor Cover 37- 4
G858 1228 Lower Alignment Plate 37- 8

G858 1229 Lower Alignment Plate 37- 9

G858 1230 | Guide Plate 37-10
(G858 1231 Conveyance Guide Plate 37 -22
G858 1232 | Conveyance Guide Plate 37-17
(G858 1233 Release Part 37-18
G858 1234 Release Spring 37-19
G858 1235 Conveyance Guide Sheet 39- 3
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G858 1236 | Conveyance Guide Sheet 37 - 21
G858 1237 | Stopper Bottom Plate 45 - 11
G858 1238 | Guide Plate 45-12
G858 1239 Paper Stopper Holder 45 - 15
G858 1240 Paper Stopper 45 - 14
G858 1241 Guide Plate 43- 4
G858 1242 | Conveyance Fulcrum Plate 43- 2
G858 1243 | Guide Sheet 43- 3
(G858 1244 Folding Conveyance Roller 43 - 13
G858 1245 | Conveyance Roller 43 - 11
G858 1246 | Folding Knife 47 - 4
G858 1247 | Guide Shaft Holder 47 - 2
G858 1248 | Guide Shaft Holder 47 - 8
G858 1249 Fold Down Arm 41-14
G858 1250 Fold Down Arm 41-16
G858 1251 Pressure Arm 41 - 11
G858 1252 Pressure Arm 41-13
(G858 1253 Pressure Roller 41-5
G858 1254 Pressure Roller 41- 4
G858 1255 | Fold Down Spring 41-12
G858 1256 Fold Down Spring 41-15
G858 1257 Pressure Spring 41 -17
G858 1258 | Jam Release Knob 41-19
G858 1259 Sensor Mount Plate 41 - 21
G858 1260 | Actuator 41- 8
G858 1261 Actuator 41-25
G858 1262 | Sensor Pressure Spring 41 - 23
G858 1263 Sensor Mount Stay 41-10
G858 1264 Idler Collar 49 - 19
(G858 1265 Paper Exit Guide Plate 41-9

G858 1266 | Paper Exit Guide Plate 41- 2

G858 1267 | Adjusting Cover 41 - 1

G858 1268 | Cam Follower Shaft Holder 47 - 7
G858 1269 Regulating Rubber 41-7
G858 1269 Regulating Rubber 49- 5
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G858 1270 | Spring 49 - 21
G858 1271 Folding Roller 41- 6
G858 1272 | Guide Sheet 45-17
G858 1273 Conveyance Pulley 49 - 11
G858 1274 | Conveyance Pulley 49- 6
G858 1275 Conveyance Pulley 49- 3
G858 1276 | Conveyance Pulley 49 - 9
G858 1277 Fold Down Pulley 49 - 30
G858 1278 Pressure Pulley 49 - 29
G858 1279 Driving Pulley 49 - 22
G858 1280 Idler Pulley 49 - 16
G858 1281 Idler Pulley 49 - 20
G858 1282 Reversal Pulley 49 - 10
G858 1283 Blade Idler Gear 47 - 6
(G858 1284 Pressure Gear 49 - 24
G858 1285 Pressure Idler 49 - 28
(G858 1286 Pressure Idler 49 - 26
G858 1287 | Belt 45- 9
(G858 1288 | Belt 49 - 2
G858 1289 Reversal Belt 49 - 12
G858 1290 Folding Conveyance Belt 43 - 12
G858 1291 Driving Belt 49 - 13
G858 1292 Driving Belt 49 - 18
G858 1293 Driving Belt 49 - 32
G858 1294 | Driving Belt 49 - 14
G858 1295 | Belt 39-10
G858 1296 Stepper Motor - DC1W 39-9

G858 1297 Folding Conveyance Motor 49 - 23
G858 1298 FNS Wiring 55- 1

G858 1299 FNS Wiring 55- 5

G858 1299 Fns Wiring 45- 2

G858 1300 FNS Wiring 55- 2

G858 1301 FNS Wiring 55- 3

G858 1302 FNS Wiring 55- 4
G858 1302 Fns Wiring 37-16
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G858 1303 FNS Wiring 55- 6
G858 1303 Fns Wiring 39-18
G858 1304 | FNS Wiring 55- 7
G858 1304 | Fns Wiring 41 - 22
G858 1305 FNS Relay Wiring 55- 8
G858 1305 | Fns Relay Wiring 47 - 9
G858 1306 Paper Exit Stopper Plate 3- 4
G858 1307 ADF Pressure Part 31-20
G858 1307 | ADF Pressure Part 33-14
(G858 1308 Belt Pressure Spring 37-20
G858 1309 | Collar 29 - 32
G858 1310 | Discharge Brush 41 - 26
G858 1311 DFF Collar 7- 15
G858 1312 | Up-down Worm 47 - 10
G858 1314 | Stacker Entrance Motor 29 -23
G858 1352 | Joint Cover 3- 30
G858 1353 | Joint Cover 3- 29
G858 1354 | Joint Cover 3- 28
G858 1355 | Conveyance Guide Plate 9- 13
G858 1356 | Conveyance Pressure Spring 9- 5
G858 1357 | Driving Pulley 7- 8
G858 1358 | Open-close Lever 7-23
G858 1359 | Jam Release Lever 43- 9
G858 1360 Gear 21 - 11
G858 1361 Knob 25- 6
G858 1362 | Shoulder Screw 7- 21
G858 1363 Roller Collar 49 - 33
G858 1364 Lock Lever 3- 20
G858 1366 Lock Cam 25-7
(G858 1367 Belt Holder Plate 49 - 31
G858 1368 | Open-close Lever 7-19
G858 1369 Paper Exit Driving Pulley 7- 24
G858 1375 External Aux Panel 5- 31
G858 1376 Key Counter Cover 5- 43
G858 1386 | Sensor Fixed Plate 45-18
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(G858 1386 Sensor Fixed Plate 43 - 17
G858 1387 | Actuator 45-19
G858 1387 | Actuator 43 - 16
(G858 1388 Magnet Catch 3- 16
(G858 1392 Pin 21- 9
(G858 1393 Flat Screw 41-18
(G858 1393 Flat Screw 3- 24
G858 1396 | Slide Shaft Holder 49 - 17
G858 1398 Paper Feed Shaft Holder 35- 5
G858 1398 Paper Feed Shaft Holder 39-19
G858 1398 Paper Feed Shaft Holder 49 - 27
G858 1401 Sub-Tray 5- 17
G858 1402 | Sub-Tray 5- 16
G858 1403 Belt Tension Roller 21-24
G858 1404 Belt Tension Roller 43 - 10
G858 1406 Belt Tension Roller 13-10
G858 1409 Pin 43 - 8
G858 1409 Pin 49- 7
G858 1410 Pressure Roller 3-23
G858 1416 | Sensor Pressure Spring 43-15
G858 1416 Sensor Pressure Spring 45 - 4
G858 1419 Sensor Cover 11-10
G858 1424 Paper Exit Roller Motor 19- 8
(G858 1425 Cover 5- 38
G858 1426 | Sensor Stopper Part 19 - 1

(G858 1428 Holding Sheet 27 - 29
G858 1429 Ped Actuator 7- 38
G858 1430 PE Pressure Plate 5- 46
G858 1431 PE Pressure Plate 5- 45
G858 1432 | Shaft Hold Plate 5- 47
(G858 1433 Solenoid Lever 15 - 21
G858 1434 | Solenoid Release Spring 15-20
G858 1435 PE Stopper Sheet 3- 26
G858 1436 Preventing Sheet 5- 44
G858 1437 PE Stopper Sheet 3- 15
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G858 1438 | Guide Spring 7- 37
G858 1439 | Steple Processing Label 25- 3
G858 1440 | Sensor Plate 9- 8
G858 1441 Sticking Part 5- 41
G858 1442 | FNS Wiring 53- 7
G858 1443 Folding Roller 41 - 27
G858 1444 Photo Sensor 9- 10
G858 1445 | Torque Limiter 7- 35
G858 1446 | Pin 7- 36
G858 1447 | Solenoid Assembly 15-19
(G858 1448 | Sensor Mount Plate Assembly 7- 10
(G858 1449 | Adjusting Cam 45 - 20
G858 1451 Adu Shaft Holder 7- 3
G858 1452 | pF Shaft Holder 15- 23
G858 1452 | pF Shaft Holder 11 - 22
G858 1452 | pF Shaft Holder 9- 7
G858 1453 | Adjusting Spring 45 - 21
(G858 1456 Blade Driving Cam Ass'y 47 - 5

G858 1457 | Conveyance Guide Plate/a 9- 16
G858 1459 | Support stay 15- 37
G858 5074 | Tray Up-down Motor (RoHS) 13- 22
G858 5080 Driving Shaft/A Ass'y (RoHS) 35- 4
(G858 5081 Driving Shaft/B Ass'y (RoHS) 35-10
G858 5083 | R/B Package (RoHS) 25-10
G858 5088 | UP-Down Wire (RoHS) 13- 15
G858 5089 | UP-Down Wire (RoHS) 13- 16
G858 5127 | Stapler (RoHS) 31-19
G858 5127 | Stapler (RoHS) 33-17
G858 5199 Fns Correction Motor - DC13W (RoHS) 37- 1

G858 5199 Fns Correction Motor - DC13W (RoHS) 27 -10
G858 5200 | Correction Motor - DC13W (RoHS) 45 - 1

G858 5200 | Correction Motor - DC13W (RoHS) 39-20
G858 5200 | Correction Motor - DC13W (RoHS) 35-7
G858 5213 Cartridge Case (RoHS) 33-18
G858 5213 Cartridge Case (RoHS) 31- 1
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G858 5314 | Stacker Entrance Motor (RoHS) 29 -23
G858 5352 | Joint Cover (RoHS) 3- 30
G858 5353 | Joint Cover (RoHS) 3- 29
G858 5354 | Joint Cover (RoHS) 3- 28
(G858 5424 Paper Exit Roller Motor (RoHS) XX 19- 8
(G858 8078 Paper Exit Sensor Ass'y (RoHS) XX 7- 30
(G858 8082 FS-108H Package (RoHS) XX 3- 31
G858 8084 | Rom Ass'y (RoHS) XX 3- 17
G858 8198 | Conveyance Motor - DC39W (RoHS) XX 21- 1

(G858 8202 FNS Wiring (RoHS) XX 51- 1

(G858 8203 Fns Wiring (RoHS) XX 51- 2
(G858 8203 Fns Wiring (RoHS) XX 7- 31
(G858 8204 | FNS Wiring (RoHS) XX 51- 3
(G858 8207 | FNS Wiring (RoHS) XX 53- 3
(G858 8208 Fns Wiring (RoHS) XX 27-5
(G858 8208 Fns Wiring (RoHS) XX 53- 4
G858 8209 FNS Wiring (RoHS) XX 53- 5
(G858 8444 Photo Sensor (RoHS) XX 9- 10
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